

# Pembrolizumab+Axitinib療法

## 投与スケジュール

Day	1	2	3	……	21
ペムブロリズマブ 200mg/body 30分	↓				
アキシチニブ 10mg/day (max 20mg/day)	↓	↓	↓	↓	↓
分2 朝食後・夕食後	↓	↓	↓	↓	↓

## レジメン

Day	投与順	投与量	投与方法
1	①	生食50mL	フリー
1	②	生食100mL+キイトルーダ200mg/body	30分